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COMPLIANCE
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Test Report Attachment

FCCID SWX-UX7

ISED ID 6545A-UX7
Equipment Under Test UX7

Test Report Serial Number | TR9482 03

Date of Tests 20 September 2024
Report Issue Date 10 December 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1 UNII-3 Band
1.1 OFDM20 Mode a

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
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COMPLIANCE

% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

Bandwidth

Frequency in MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 43.600000 5723.450000 5767.050000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 13.4 | PASS
26 dB Bandwidth
20T
107
S
S ot
£
©
g -0t
-
-2D-M | M
5715 5720 5730 5740 5750 5760 770 5775
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Spectrum | | nil |
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dBE SWT 38 ps @ YBW 1 MHz Mode asuto FFT
SGL Count 200,/200
@ 1Pk Max
0dem

-10 dBm NM ww

-20 dém MWM ] i

-30 dBm
o

P

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.745 GHz 600 pts

Date: 17.SEP.2024 21:58:00

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.77500 GHz 5.77500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 60.0 MHz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 26.3 30.0 26.3 97.186 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5737.673267 | 11.337 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
40T
30
ﬂ% 1
° 20T
k= 1
£ 107
_' -+
D--

h735

Connector 1

PSD Connector 1

5740

Connector 2

5745 5750 5765
Frequency in MHz

Limit L 2 PSD

Sum Lewvel
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |n§l|

Ref Level 20.00 dBm & RBW 500 kHz
Att 40 dB @ SWT 2ms @ YBW 2 MHz Mode Auto FFT
SiEL Count 100/100

@ 1Rm AvgPwr

10 dBm

0 dem

-10 dBm

-20d

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 101 pts Span 20.0 MHz

R )

Date: 17.SEP.2024 21:58:40

PSD Connector 2
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

Ref Level 10.00 dBm

SGL Count 100/100

@ RBW 500 kHz

Att I dE & SWT 2 ms @ VYBW

2 MHz Mode Auto FFT

@ 1Rm AvgPwr

0 dBm

-10 dBm

-20 dBfn

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.745 GHz

101 pts

Date: 17.SEP.2024 21:58:47

Span 20.0 MHz

Measurement

Setting Instrument Value Target Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 16.500000 0.500000 5736.725000 5753.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 12.3 | PASS
6 dB Bandwidth
0T
201
c 1
8 10t
£ 1
©
o 0t
-
1”'WWW —

5725 5730 5736 5740 5745 5760 57ER E7ED B7ER
Frequency in MHz

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

Ref Level 20.00 dBm
Att 40 dB
SGL Count 200/200

SWT 56.6 ps

@ RBW 100 kHz
@ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

10 dBm

0 dem

]
Lo

nﬂaﬂ,t 1

-10 dBm

U‘h'ﬂUA“" &uluﬂllllrl M"u"'h\u a“lllun V.“ﬂ

TR UL’\JN’UU

-20 dBm

WWMWM

WMAM’%MNHMM

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz

800 pts

Date: 17.SEP.2024 21:58:56
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 40.0 MHz
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\7,

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHZz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 30.500000 5729.875000 5760.375000

DUT Frequency Result
(MHz)
5745.000000 | PASS

0T

30T

20T

101

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwicth

30500 MHz |

-

h72h

Bandwidth

5730

5735

5740

5745
Frequency in MHz

5750

5755

5765
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UNIFIED
COMPLIANCE
LABORATORY

Spectrum | |n§l|

Ref Level 20.00 dBm @ RBW 500 kHz
Att 40 dB SWT 11.3 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

10 dBm

0 dem

-20

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 160 pts Span 40.0 MHz

Date: 17.SEP.2024 21:59:04

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7,

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
5646.750000 -31.3 4.3 -27.0
5647.250000 -31.6 4.6 -27.0
5646.250000 -31.7 4.7 -27.0
5637.250000 -32.2 5.2 -27.0
5644.750000 -32.5 5.5 -27.0
5645.750000 -32.6 5.6 -27.0
5645.250000 -32.6 5.6 -27.0
5647.750000 -32.6 5.6 -27.0
5653.750000 -30.1 5.9 -24.2
5644.250000 -33.1 6.1 -27.0
5653.250000 -30.9 6.3 -24.6
5637.750000 -33.5 6.5 -27.0
5654.250000 -30.4 6.5 -23.9
5632.750000 -33.5 6.5 -27.0
5636.750000 -33.7 6.7 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

£
[ia)
©
£
©
3
-
54765 55 5.6 566 5.7 576 5.8 5.856 5.9 5.95 B 6.05 6.1
Frequency in GHz
Limit e Threshold X Critical X Final Critical Sum Level
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Gain
10T
@ 97
© iE
£
o 5T
s 1
3
c 71
c
[e] +
(@]
5_-
b+ t t t t t t t t t t t t t t t t t t t t t t t |
547 65 55E 5.6 566 5.7 576 5.8 5.856 5.9 5.95 B 6.05 6.1
Frequency in GHz
Connectorl Connector?
Attenuation
5_-
a 4T
©
s T
o 3T
s |1
3
27
[e] +
O
‘I_-
0+ t t t t t t t t t t t t t t t t t t t t t t t |
547 655 556G 5B 565 5.7 5756 5.8 5.856 5.9 5.95 B 6.05 6.1
Frequency in GHz
Connectorl Connector?

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 15.000 dBm AUTO
Attenuation 25.000 dB 15.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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\7,

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 44.200000 5752.750000 5796.950000

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.1 | PASS

b
20T

101

Level in dBm

10+

_20__

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

44200 MHz I

5750

Bandwidth

5760

5770

5780

Frequency in MHz

5790

5800

TR9482_UX7_FCC_15.407_UNII-3_Annex
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |n§l|

Ref Level 20.00 dBm @ RBW 200 kHz

Att 40 dB SWT 28.5 ps & VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dem

-10 dBm / L
-20 dBm h
-30 dByfr A
RENAS L«m\/\

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 200 pts Span 50.0 MHz

R |

Date: 17.SEP.2024 22:14:16
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5767.673267 | 10.723 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
40T
30
ﬂ% 1
° 20T
k= 1
£ 107
_' -+

5765

Connector 1

5770

Connector 2

5775 5780 5785
Frequency in MHz

Limit L 2 PSD

Sum Lewvel
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 16.500000 0.500000 5766.725000 5783.225000

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 12.1 | PASS

b
20T

101

Level in dBm

_20_

(continuation of the "6 dB Bandwidth" table from column 6 ...)

6 dB Bandwidth

5755

Bandwidth

5760 5765

5770

5775 5780

Frequency in MHz

h785

5790

57495

TR9482_UX7_FCC_15.407_UNII-3_Annex
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | ||:z.'1|

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30 dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

A0 dBim /ﬁ T e 17 B ol S

o WW“”W \WMW’WMM

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.775 GHz 800 pts Span 40.0 MHz

e

Date: 17.SEP.2024 22:15:12
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\7,

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHZz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 28.750000 5759.875000 5788.625000

DUT Frequency Result
(MHz)
5775.000000 | PASS

T
0T

el

101

Level in dBm

_‘I U--

[

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwicth

28750 MHz

/\FW\»\

5755

Bandwidth

5760

5765

5770

L7756
Frequency in MHz

5780

h785

57495
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UNIFIED
COMPLIANCE
LABORATORY

Spectrum | |n§l|

Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 11.3 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

0 dBm

T N

-10 dBm J \ﬂ\
[29d8n s

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.775 GHz 160 pts Span 40.0 MHz

Date: 17.SEP.2024 22:15:21

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
TR9482_UX7_FCC_15.407_UNII-3_Annex Page 22 of 110
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\7,

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
5471.250000 -31.8 4.8 -27.0
5470.750000 -31.8 4.8 -27.0
5472.250000 -32.0 5.0 -27.0
5472.750000 -32.1 5.1 -27.0
5473.750000 -32.3 5.3 -27.0
5471.750000 -32.4 5.4 -27.0
5474.250000 -32.6 5.6 -27.0
5470.250000 -32.6 5.6 -27.0
5470.000000 -32.6 5.6 -27.0
5474.750000 -32.9 5.9 -27.0
5473.250000 -33.0 6.0 -27.0
5475.750000 -33.6 6.6 -27.0
5475.250000 -34.0 7.0 -27.0
5476.250000 -34.2 7.2 -27.0
5645.750000 -34.5 7.5 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

£
os)
©
£
©
3
-
547 55 EGBE  ABE EEE A7 576 A 585 5.9 5.95 6 £.05 6.1
Frequency in GHz
Limit e Threshold X Critical X Final Critical Sum Level
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UNIFIED
COMPLIANCE
LABORATORY

\7,

427 West 12800 South, Draper, UT 84020

Gain

Connectorl in dBi

576 5.8 5.
Frequency in GH

Connectorl Connector?

Attenuation

85
z

Connectorl in dB

I

h7h  bE b

85

Frequency in GHz

Connectorl Connector?

TR9482_UX7_FCC_15.407_UNII-3_Annex
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)

Bandwidth

Frequency in MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 41.500000 5804.250000 5845.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 9.5 | PASS
26 dB Bandwidth
20T
107
S
S ot
£
©
& -101
-
_ZD_W s | \\’\
5800 5810 B8z0 5830 5840 5850
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |n§l|

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30 dB SWT 28.5 ps & VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

A ., 5 I |

-10 dBm )ﬂ L S I rf’v T ‘W \]
-20 dBm
-30 dBm V‘”’W\J ot iy k‘mf\w\\

dBrm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.825 GHz 200 pts Span 50.0 MHz

e

Date: 17.SEP.2024 22:17:20
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5817.673267 8.358 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
36T
30
e 201
[ia)
a 1
£
©
>
(]

hgeh

5830 5835

5815 SBIED
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmit L 2 FSD
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 16.500000 0.500000 5816.725000 5833.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

PROPRIETARY

DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 7.7 | PASS
6 dB Bandwidth
25T
20T
c 101
s
©
: .l /\“’\MMWWWWWAN
[5)
> 1
3
_‘I D__
-20T 4'
5805 5810 FB15 5820 5828 RE30 5835 RB45
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | ||:z.'1|

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30 dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm WMJ\F
o r W\W W

30 dem i [ | .{nrd\('( \wﬂh'\.\n :
WWM Ulr("],nlﬂ, L ey Uw W{W‘\y

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.825 GHz 800 pts Span 40.0 MHz

e

Date: 17.SEP.2024 22:18:18
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHZz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 27.250000 5811.125000 5838.375000

DUT Frequency
(MHz)

Result

5825.000000

PASS

0T

2l

101

Level in dBm

o

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwicth

27250 MHz

W\/\\

5805

Bandwidth

5810 5815

h820

hazh
Frequency in MHz

5830

h835

5645
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 11.3 ps @ VBW 2 MHz
SGL Count 200/200

Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm /
-20 dBm

35 aom |

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.825 GHz 160 pts

Date: 17.SEP.2024 22:18:28

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 40.0 MHz

TR9482_UX7_FCC_15.407_UNII-3_Annex
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
5519.750000 -28.4 14 -27.0
5519.250000 -29.0 2.0 -27.0
5520.250000 -29.6 2.6 -27.0
5516.750000 -29.6 2.6 -27.0
5517.250000 -30.2 3.2 -27.0
5521.750000 -30.2 3.2 -27.0
5514.250000 -30.3 3.3 -27.0
5518.750000 -30.4 3.4 -27.0
5513.750000 -30.4 3.4 -27.0
5516.250000 -30.4 3.4 -27.0
5511.250000 -30.6 3.6 -27.0
5522.250000 -30.7 3.7 -27.0
5520.750000 -30.9 3.9 -27.0
5514.750000 -30.9 3.9 -27.0
5515.250000 -30.9 3.9 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

£
os)
©
£
©
3
-
547 55 EGBE  ABE EEE A7 576 A 585 5.9 5.95 6 £.05 6.1
Frequency in GHz
Limit e Threshold X Critical X Final Critical Sum Level
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\7,

427 West 12800 South, Draper, UT 84020

Gain

Connectorl in dBi

576 5.8 5.
Frequency in GH

Connectorl Connector?

Attenuation

85
z

Connectorl in dB

I

h7h  bE b

85

Frequency in GHz

Connectorl Connector?
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.2 HE Mode ax

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Power Spectral Density 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Power Spectral Density 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Power Spectral Density 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 80.000000 | PASS
Power Spectral Density 5775.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 80.000000 | PASS
Tx Spurious Emission 5775.000 24.0 80.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 50.200000 5720.250000 5770.450000

DUT Frequency
(MHz)

Max Level

(dBm)

Result

5745.000000

11.6 | PASS

20T

101

Level in dBm

10+

o4

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

50.200 MH#

o

Bandwidth

5715 6720

5730

5740 5750

Frequency in MHz

5760

5770 5775
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dBE  SWT 38 ps @ YBW 1MHz Mode asuto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
B dBim i A i L B T
-20 dBm ﬁ
-30 dBm nah WW U\J)\’\Ipu\nh
W \)\J\\“
dBm e
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.745 GHz 600 pts Span 60.0 MHz
il J L]
Date: 17.SEP.2024 22:37:35
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.77500 GHz 5.77500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 25.7 30.0 25.7 99.725 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5736.287129 | 10.093 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40T
30
g 1
° 20T
k= 1
©
z 10--/—0 «-\
— -+
u_
5735 5740 5745 5750 L7ER
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 FSD

PSD Connector 1

TR9482_UX7_FCC_15.407_UNII-3_Annex
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |n§l|

Ref Level 10.00 dBm & RBW 500 kHz
Att 30dE @ SWT 2ms @ YBW 2 MHz Mode Auto FFT
SiEL Count 100/100

@ 1Rm AvgPwr

0 dBm
—/IELdBm
-20 dBm \

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.745 GHz 101 pts Span 20.0 MHz

e

Date: 17.SEP.2024 22:38:16

PSD Connector 2
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Spectrum | |n§|

Ref Level 10.00 dBm & RBW 500 kHz
Att 30dE @ SWT 2ms @ YBW 2 MHz Mode Auto FFT
SGL Count 100/100

427 West 12800 South, Draper, UT 84020

@ 1Rm AvgPwr
0 dBm
f'rﬂlrr
-20 dBm \
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.745 GHz 101 pts Span 20.0 MHz
)il ) GRRNRRERD W
Date: 17.SEP.2024 22:38:23
Measurement
Setting Instrument Value Target Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.050000 0.500000 5735.475000 5754.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...

DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 11.0 | PASS
6 dB Bandwidth
0T
20
c 1
8 10+
£ 1
©
o 0t
-
104 19.050 MH#
5725 5730 5735 5740 5745 5750 5755 5760 5765
Freaquency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

@ RBW 100 kHz
SWT 56.8 ps @ VBW 300 kHz

Ref Level 10.00 dBm
Att 30 dB
SGL Count 200/200

Mode Auto FFT

@ 1Pk Max

0 dBm

A { L

-10 dBm b
e WWM—\

-t

St

VELTEIYYR

-20 dBm

o il

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.745 GHz

800 pts

Il

1

Date: 17.SEP.2024 22:38:33
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

CINNNREED &0

Span 40.0 MHz
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% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 28.118812 5731.534653 5759.653465

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5745.000000 | PASS
99 %2 Bandwidth
407
0T
£
8 20t
=
o
3 101
-
IJ-;/W 28.1149 MH;} J\V\
572h 5730 R736 5740 5745 E7R0 576R B7EE
Frequency in MHz
Bandwidth
TR9482_UX7_FCC_15.407_UNII-3_Annex Page 45 of 110

PROPRIETARY



UNIFIED
COMPLIANCE

% LABORATORY

Spectrum |

Ref Level 10.00 dBm

427 West 12800 South, Draper, UT 84020

(=)

@ RBW 1 MHz

Att 30 de
SGL Count 200/200

SWT 5.7 ps

@ YBW 3 MHz

Mode Auto FFT

@ 1Pk Max

0 dBm

~

-10 dBm

-2 1

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.745 GHz

101 pts

Il

1

Date: 17.SEP.2024 22:38:42
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 5.681 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

CINNNREED &0

Span 40.0 MHz

TR9482_UX7_FCC_15.407_UNII-3_Annex
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5539.250000 -37.1 10.1 -27.0
5644.250000 -37.1 10.1 -27.0
5644.750000 -37.3 10.3 -27.0
5617.750000 -37.4 10.4 -27.0
5586.750000 -37.4 10.4 -27.0
5617.250000 -37.4 10.4 -27.0
5635.750000 -37.5 10.5 -27.0
5537.750000 -37.6 10.6 -27.0
5586.250000 -37.7 10.7 -27.0
5537.250000 -37.7 10.7 -27.0
5649.750000 -37.7 10.7 -27.0
5649.250000 -37.7 10.7 -27.0
5635.250000 -37.8 10.8 -27.0
5648.750000 -37.9 10.9 -27.0
5476.750000 -37.9 10.9 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

£
os)
©
£
©
3
-
547 55 EGBE  ABE EEE A7 576 A 585 5.9 5.95 6 £.05 6.1
Frequency in GHz
Limit e Threshold X Critical X Final Critical Sum Level
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\7,

427 West 12800 South, Draper, UT 84020

Gain
10T
@ 97
© iE
£
o 5T
o
g iE
c 71
c
[e] +
(@]
5_-
b+ t t t t t t t t t t t t t t t t t t t t t t t |
547 65 55E 5.6 566 5.7 576 5.8 5.856 5.9 5.95 B 6.05 6.1
Frequency in GHz
Connectorl Connector?
Attenuation
5_-
a 4T
©
s 7
o 37
[}
E iE
c 2T
c
[e] +
O
‘I__
0+ t t t t t t t t t t t t t t t t t t t t t t |
547 655 55E 5B 5656 5.7 576 5.8 5.856 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector?

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE

% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 55.500000 5746.050000 5801.550000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 12.8 | PASS
26 dB Bandwidth
25T
20T
e 107
is)
o
=0t
[3)
> 1
Q
-
_'I U--
I 55.500 MHi: M/\‘V\l\
_20__
5745  R750 5760 L7770 5780 57490 5800 5805
Freaquency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |n§|

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30 dB SWT 38 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm NJ L‘w
20 dBm f R
Wwdr%z‘(w Pal

, 1 w%

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.775 GHz 600 pts Span 60.0 MHz

)i ] GIRRNREDD wo

Date: 17.SEP.2024 22:40:21

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.74500 GHz 5.74500 GHz
Stop Frequency 5.80500 GHz 5.80500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5766.287129 | 10.329 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Fower Spectral Density
45T
40
g 30
m
g 4
< 201
(0]
> =+
3
10 '/—‘ \
u +
5765 5770 5775 5780 5785
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Limit 2 FSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.76500 GHz 5.76500 GHz
Stop Frequency 5.78500 GHz 5.78500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.200000 0.500000 5765.375000 5784.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | ||:z.'1|

Ref Level 20.00 dBm @ RBW 100 kHz

Att 40 dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 32.079208 5757.970297 5790.049505
(continuation of the "99 % Bandwidth" table from column 6 ...)
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